Handbook of
Wastewater

Coliection and

Treatment:

principles and
practice

Garland
water
management
series

By M. Anis Al-Layla, Shamim Ahmad,
and E. Joe Middlebrooks



Hondbook of
VWasiewater Collection

od
Teatment

PRINICIPLES AND PRACTICE

M. Anis AHlayla
Shamim Ahmad
E Joe Mlddleeroks

WATER MANAGEMENT SERIES

Garland STPM Press/New York & London




Copyright © 1980 by Garland Publishing, Inc.

All rights reserved. No part of this work covered

by the copyright hereon may be reproduced or used
in any form or by any means—graphic, electronic,

or mechanical, including photocopying, recording,
taping, or information storage and retrieval systems—
without permission of the publisher.

151413 1211109876543 2 1

Library of Congress Cataloging in Publication Data
Al-Layla, Muhammad Anis H.
Handbook of wastewater collection and treatment.

(Garland water management series)

Bibliography: p.

Includes index.

1. Sewage disposal. 2. Sewage— Purification.
I. Ahmad, Shamim, joint author. II. Middlebrooks,
E. Joe, joint author. III. Title. IV. Series.
TD645.A48 628'.2 79-7515
ISBN 0-8240-7124-7

Published by Garland STPM Press
136 Madison Avenue, New York, New York 10016

Printed in the United States of America



Water Management Series

The Garland series in water management addresses the many aspects of
water resource management which must be carefully integrated to protect
the quality and quantity of our water supplies. The series is a comprehen-
sive compilation of volumes dealing with the most important aspects of
water resource management. Topics span the range from detailed infor-
mation on design, cost, and performance of specific types of treatment
processes to the environmental implications associated with certain man-
agement approaches. The series is designed to be a timely and authorita-
tive reference source for practicing engineers and planners, as well as for
regulatory agencies and students.

Series Editor:
Gorpon L. CuLp



Prefoce

Many books on wastewater collection and treatment have been written in
the past twenty years, but none of these has effectively coordinated
European, Middle Eastern, and United States practices. The material
presented in this book is a compendium of the practices used throughout
the world. The problems of developing nations are given consideration
and many of the examples relate to actual problems in developing nations.

This book was written to serve as a guide for practicing engineers. All
segments of the pollution control industry should find the volume useful.
All principles and practices are illustrated with detailed solutions to prac-
tical problems. Adequate theory is presented so that the basic concepts
are clear, but the major emiphasis of the book is on the practical engineer-
ing aspects of wastewater collection and treatment.

An attempt has been made to incorporate drawings of the most com-
mon equipment in Europe and the United States that is employed in the
wastewater field. Because of space limitations many desirable drawings
have been omitted, but enough information is provided to allow one to ini-
tiate a search for manufacturers not specifically illustrated.

The authors acknowledge with thanks the constant encouragement
and help provided by their families and Dr. Isam Abid Ali, minister of
higher education of Irag, during the preparation of the book. The authors
appreciate the efforts of P. A. Aziz in typing the original manuscript and
Gusoon Jora and Md. Ameen in preparing the drawings. Kathy Baker did
an excellent job in typing and coordinating the preparation of the final
manuscript. ,

The editorial review and rewrite conducted by Charlotte H. Middle-
brooks deserves a special acknowledgment. This is the second book she
has edited for the authors and we are especially grateful.

The authors are particularly indebted to the following institutions,
firms, and individuals who were so kind as to grant permission to repro-
duce drawings and photographs from their books and advertisements:

Envirotech, Sait Lake City, Utah

American Society of Civil Engineers, New York, New York
McGraw-Hill Book Company, New York, New York

R. Oldenbourg Verlag GbmH, Munich, West Germany
Dorr-Oliver, Inc., Stamford, Connecticut

xvii



xviii PREFACE

Envirex, Rexnord Company, Waukesha, Wisconsin

Environmental Elements Corporation, Baltimore, Maryland

John Wiley and Sons, Inc., New York, New York

Pergamon Press, Ltd., Oxford, England

BSB B.G. Teubner Verlagsgellschaft, Leipzig, East Germany

World Health Organization, Geneva, Switzerland

Pitman Publishing Limited, London, England

The Permutit Company, Inc., Paramus, New Jersey

Water Pollution Control Federation, Washington, D.C., and West
Germany

Technische Hochschule, Dresden, East Germany

Technische Hochschule, Hanover, West Germany

VEB Verlag Technik, Berlin, East Germany

Gas- und Wasserfach, West Germany

Gesundheits—Ingenieur, West Germany

Indian Standards Institute, New Delhi, India

Wasserwirtschaft und Wassertechnik, East Germany

Chemical Engineering, New York, New York

M. Anis Al-Layla
Shamim Ahmad
E. Joe Middlebrooks



Confents

PREFACE xVii

1 / Introduction 1

2 / Quality and Quantity of Wastewater

Characteristics )

Composition of Municipal Wastewater 5
Variation in Wastewater Flow 6
Decomposition of Organic Matter 11

Aerobic Reaction 11
Anaerobic Reaction i3
Biochemical Oxygen Demand (BOI 13

First Stage BOD 16
Effect of Temperature on BOD 17
Determination of Rate Constant K 18
Chemical Oxygen Demand (COD) 21
Total Organic Carbon (TOC) 24
Dissolved Oxygen (DO) 24
Industrial Wastewater 24
Population Equivalent 25

3 / Design of Sewers 27
Sewerage System 27

Comparison of the Combined and Separate Systems 27

Patterns of Sewerage System 29
Design of Sanitary Sewers 29
Design of Storm Sewers 32
Rainfall Intensity, Duration, and
Recurrence Interval 33
Time of Concentration 34

Mathematical Reiationship among Intensity, Duration,

and Recurrence Inierval 36
Determination of Rainfall Intensity with
Inadequate Data 37

Peak Runoff Based on Equivalent of 1-h Rainfail 38

vii



viii CONTENTS

Runoff Coefficient 39

Flow in Sewers 40

Partially Filled Sewers 45

Limiting Velocity of Flow 47
Transporting Velocity 48

Dainaging Velocity 52

Applications 52

4/ Sewer Appurtenahces and Pumping Stations

Sand, Grease, and Oil Trap 63
Catch Basin 63
Inlets 64
Manhole 65
Flushing Device 68
Regulators 69
Mechanically Operated Regulators 69
Leaping Weir 69
Side Weir 70
Inverted Siphon 73
Pumping Stations 76
Pumping Well 77
Design of Pumping Installation 80

5 / Sewerage Project 83

Planning and Design of a Sewerage Project 83
Location and Depth of Sewer 83
Profile 84
Manhole 84
Velocity of Flow in Sewers 86
Slope 86
Sewer Layout and Construction 87
Alignment 87
Excavation and Invert Elevations 87
Side Supports 88
Dewatering 91
Types of Sewers 91
Vitrified Clay 91
Brick 92
Concrete 93
Asbestos Cement 93
Cast Iron 93
Cross Section of Pipe 93
Circular Sewers 93

63



CONTENTS

Egg-Shaped 94
Pipe Joints 95

6 / Population Forecasting 97

Basis of Population Forecast 97

Methods of Forecasting Population 97
Graphical Method 97
Arithmetical Method 97
Geometrical Method 98
Comparative Method 102
Ratio and Correlation Method 103
Component Method 104

Factors Affecting the Forecast of Population 106

7 / Pressure on Underground Pipes 107

Load Due to Soil on Pipes 107
Surface Loads on Pipes 111

Load Concentration on Pipes 115
Impact Factor 17

Effect of Bed 117

The Factor of Safety Il7

8 / Biology of Wastewater 123

Metabolism 123

Growth of Microorganisms 123
Bacteria 126

Protozoa 127

Fungi 127

Algae 128

Aquatic Animals 130

9 / Diffusion and Absorption of Gas in Liquids 131

Basic Principles 131
Gas Absorption in a Liquid of Low Solubility 133

10 / Self-Purification of Receiving Waters 139

The Self-Purification Process 139

Lakes and Reservoirs 141

Influence of Seasonal Change on Mixing 141
Dissolved Oxygen 143

Dissolved Oxygen Sag in Streams 144
Reaeration Constant 149

ix



X CONTENTS

Conirol of the Receiving Water Body Quality
BOD and DO Profiles 151

11/ Examination.'of Wastewater 157

Sanitary Survey 157
Sampling 157
Bacteriological Examination 162

12 / Wastewater Treatment Methods

Planning a Wastewater Treatment Plant 168

Layout 168

General Design Considerations 17
Racks 171

Coarse Racks 171

Fine Racks 173

Disposal of Screenings 174

Head Loss in Racks 174

13 / Sedimentation 177

Settling of Discrete Particies 177
Settling Analysis 178
Zone Settling 18!
Compression Settling 184
Grit Chambers 187
Horizontal-Flow Grit Chamber 188
Grit Chamber Preceded by a Venturi Flume
Outlet Control 192
Grit Chamber Length 193
Circular Grit Chamber 194
Aerated Grit Chamber 194
Location of the Grit Chamber 195
Removal and Disposal of Grit 195
Settling Tanks 198
Detention Time 199
Velocity of Flow 202
Flow Phenomena 202
Settling Tank Dimensions 204
Baffle Wall 207
Sludge Scraper 208
Types of Settting Tanks 209
Tube Settler 209

150

165

Basic Problems in Wastewater Treatment 165

188



CONTENTS

Skimming Tank 270
Imhoff Tank 2i0

14 / Physical, Chemical, and
Advanced Treatment 221

Precipitation 22/
Neutralization 221
Oxidation 222
Reduction 222
Adsorption 223
Coagulation 223
Terminology 223
Definitions 223
Colloidal Properties 224
Coagulation of Colloids 226
Chemical Coagulation 226
Determination of Coagulant Dose
in the Laboratory 229
Coagulant Aids 230
Disadvantages of Iron and
Aluminum Salts and Lime 230
Process Trains 231
Recarbonation 231
Sludge Production 233
Factors Influencing the Coagulation Process 234
Operational Variables in Turbidity Removal 234
Mechanisms of Coagulation 234
Mixing 235
Flocculation 238
Relationship between Power Consumption and
Velocity Gradient 241 _
Combined Flocculation and Clarifying Units 246
Extraction 247
Distillation 247
Ion Exchange 250
Reverse Osmosis 250
Electrodialysis 25T
Crystallization (Freezing) 253
Aeration 258
Flotation 258
Removal of Organics from Wastewater 260
Disinfection 261

xi



xii CONTENTS

Theory of Disinfection 262

Action and Purpose of Disinfection 262

Disinfecting Agents 262

Disinfection by Chlorine  -262

Design of Chlorine Contact Tanks 264
Granular Media Filtration 272

Theory of Filtration 272

Slow Sand Filter 276

Rapid Sand Filter 278

Pressure Filters 283

Diatomite Filters 283

Filter Design Considerations 283

15 / Biological Treatment 293

BOD Removal 293
Batch Process 293
Continuous Process 293
Effect of Temperature on K Value 298
Land Treatment 299
Principles of Land Treatment 300
Type of Soil 300
Application Rates 302
Drainage 302
Wastewater Application Methods 302
Manure Value of Domestic Wastewater 305
Pisicuiture 305
Intermittent Sand Filter 305
Contact Beds 306
Trickling Filters 307
Classification of Trickling Filters 308
Design of Trickling Filters . 312
Loading on Filter 316
Tower Trickling Filter 320
Aeration 322
Biological Activity 322
Filter Media 322
Depths 324
Diameter 324
Underdrainage 324
Comparison between Standard-Rate and
High-Rate Trickling Fiiters 325
Activated-Sludge Process 25
Physical and Biochemical Reactions 327



CONTENTS

Controlling Factors 329
Quantity of Wastewater 331
Quality of Wastewater 331
Quality of the Activated Sludge 334
Return Sludge 334
Quantity of the Activated Sludge 334
Sludge Produced and Wasted 336
Oxygen Supply and Requirement 338
Conventional Activated-Sludge Process 339
Conventional Process with Tapered Aeration 340
Step Aeration 340
High-Rate Activated-Sludge Process 342
Extended Aeration 342
Completely Mixed Activated Sludge 343
Biosorption or Contact Stabilization Process 343
Kraus and Hatfield Processes 345
Supply of Compressed Air 346
Air Compressor 352
Aeration System 3573
Design of Aeration Systems 358
Shape and Size of Aeration Tanks 360
Design Parameters 36/
Oxidation Ditches and Oxidation Ponds 366
Oxidation Ditches 367
Design Principles 367
Dimensions of the Ditch 369
Waste Stabilization Lagoons 370
Oxygen Supply 372
Anaerobic Lagoons 376
Facultative Lagoons 377
Effect of Wind 378
Advantages and Disadvantages 378
Design Considerations 378
Aerated Lagoons 382
Two-Stage Treatment 388
Final Settling Tanks 389
Final Settling Tank for Activated Sludge 389

16 / Sludge Treatment and Disposal 403

Sludge Digestion Process 403

Effect of Temperature on Digestion 406
Classification of Sludge 408

Quantity of Sludge 409

xiii



xiv CONTENTS

Specific Gravity of Sludge Particles 409
Calculation of the Quantity of Sludge 412
Design of Digester Capacity 416
Comments on the Various Design Methods for
Caiculating Digester Capacity 420
Types of Sludge Digestion Tanks 420
Separate Sludge Digestion Tanks 427
Tank Characteristics ~ 421
Heat Requirements 427
Sludge Gas Production 428
High-Rate Digestion 430
Shape and Size of a Digester 430
Imhoff Tank 433
Earthen Sludge Digestion Tank 435
Two-Stagé Sludge Digestion 435
Dewatering, Drying, and Disposal of Digested. Sludge
Thickening 441
Natural Dewatering in Sludge Lagoons 442
Dewatering by Filtration 442
Dewatering by Centrifuges 447 5
Heat Treatment for Sludge Conditioning 448
Aerobic Digestion 449
Sludge-Drying Beds 450
Disposal by Composting 453
Disposal by Land Application 454
Septic Tank 456
Septie Tank Design 456
Location of Septic Tank 460
Disposal of Septic Tank Effluent 460
Biological Filters (Trickling Filters) 463
Quantity of Sludge 464

17 / Industrial Waste Treatment 467

Industrial Wastewaters 468

Coke Oven By-Products Plants 468
Textile Mills 469

Sugar Factories 470

Molasses Distilleries 471

Paper Mills 471

Dairy Products 473

Tanneries 473

439



18 / Solid Wastes Disposal 477

Solid Wastes 479
Solid Wastes Constituents from Homes 479
Solid Wastes Collection in Cities 480
Unusual Solid Wastes 481

Dumping (Tipping) 481

Controlled Tipping and Sanitary Landfill 481
Composting 482
Incinerators 483

APPENDIX A: DEFINITIONS OF SI UNITS 487
APPENDIX B: CONVERSION FACTORS 488
APPENDIX C: SI UNITS IN WASTEWATER ENGINEERING
INDEX 493

CONTENTS

492

XV



Infroduction

Water is used in homes, public places, commercial establishments, indus-
tries, and agriculture. During these multiple uses, water acquires impuri-
ties and microorganisms which impair its usefulness. Polluted and con-
taminated waters are referred to as wastewater, which may be hazardous,
a source of nuisance, and aesthetically offensive. Therefore, provisions
should be made to collect, transport, treat, and dispose of wastewaters in
a safe and aesthetic manner.

Even today in many parts of the world the public is exposed & un-
treated wastewaters which flow in open gutters and cause unhygienic <on-
ditions. Wastewaters are frequently discharged untreated into weter
bodies serving as a source of culinary water (Figure 1-1). These wa te-
waters adversely affect the quality of water and cause problems tc the
communities downstream. Such practices must be controiled to improve
sanitation and abate pollution.

Developed and highly industrialized countries of the world have faced
the problems of pollution for many years, but the developing nations face
a particularly acute situation because of the absence of or poor drainage
and sewerage systems. With the population explosion, the concentration
of population in urban areas, and the tempo of industrial and agricul-
tural developments, the problems created by wastewater have been
compounded. Therefore, suitable steps must be taken to solve these
problems.

To protect the well-being of a municipality or community, solid waste
disposal and air pollution control must be practiced in addition to the con-
trol of wastewaters. Solid waste encourages the breeding of flies, mosqui-
toes, other insects, and worms, causing a nuisance and health hazards.
Air pollution contributes to respiratory diseases and is particularly hard
on the elderly or infirm.

The following steps should be taken to maintain a safe, healthy, and
aesthetically acceptable envirunment:

1



2 WASTEWATER COLLECTION AND TREATMENT